

**CONFIDENT HERITAGE, FORT KOCHI****CUBE TEST RESULT**

<b>SL NO</b>	<b>DATE OF CASTING</b>	<b>DESCRIPTION</b>	<b>GRADE OF CONCRETE</b>	<b>PERMISSIBLE LIMIT (N/mm<sup>2</sup>)</b>		<b>CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm<sup>2</sup>)</b>	
				<b>7 DAYS</b>	<b>28 DAYS</b>	<b>7 DAYS</b>	<b>28 DAYS</b>
1	26/11/25	STP wall	M 30	20	30	26.67	32.59
2	28/11/25	Base slab - 3 <sup>rd</sup> portion	M30	20	30	26.29	32.22